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Figure 29. 
F 50 TL Illustrated Parts
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Only use replacement parts provided 
through your authorized Jøtul dealer.

 No.	 Description	 Part Number
1.	 Air Baffle Manifold Assembly	 157345
2.	 Gasket, LD2, .500 Ø Fiberglass Rope, SS Jacket	 223828
3.	 Nut, M8, Serrated Flange	 117881
4.	 Upper Union Plate,	 104609
5.	 Tube Spacer, TL Stoves	 224129
6.	 Screw, Soc Set, cup pt, M6 X 10, Black	   04-11720
7.	 Baffle Plate, Left, Cast Iron - 50 TL	 104606
8.	 Screw, HWH SMA 8 x 1/2 SL Blk Oxide	 117917
9.	 Heat Shield, Flue Collar, 50 TL, MB	 22422692
10.	 Rear Shroud, 50 TL, MB	 22421992
11.	 Screw, Button Head Socket, M6 X 14, Blk	 118215
12.	 Ash Pan, 50 TL	 224114
13.	 Bolt, M8 x 20, hex Serr. Flange Hd Black	 117875
14.	 Leg, Cast Iron, MB	 157346
15.	 Nut, M8, Serrated Flange, DIN 6923 St 8.8	 117881
16.	 Bolt, Leveling, M8 x 40	 118047
17.	 Heat Shield, Bottom, 50 TL, MB	 22422892
18.	 Washer, Flat M6 -.062 DIN 125A Plain	 117947
19. 	 Screw, Button Head Socket, M6 X 6, Blk	 118170
20.	 Bracket, Top, Cast Convection Panel, 50 TL	 224106
21.	 Convection Panel, Left, Cast Iron -  MB	 157355
22.	 Baffle Handle	 157263
23.	 Bracket, Bottom, Cast Convection Panel,	 224468
24.	 Screw, Button Hd Socket M6 x 10 Blk	 117978
25.	 Screw, Button Head Socket, M6 X 16, Blk	 118201
27.	 Andiron, Cast Iron	 10461292
28.	 Firebox Weldment, 50 TL	 22338892
29.	 Bolt, Hex Head Serr Flange M6 x 12 Blk	 117130
30.	 Inspection Cover, Cast Iron, MB	 157347
31.	 Gasket, Inspection Cover	 224355
32.	 Primary Air Deflector	 224367
33.	 Screw, Shoulder, M6x10 Thd, 8mmØx10mm Shld, Hex	 117982
34.	 Air Valve Weldment, 50 TL	 223729
35.	 Air Valve Handle Ass’y, Nickel Plated	 157391
36.	 Ashlip, Cast Iron - 50 TL, MB	 157348
37.	 Set Screw, M6 x 16	 118031
37.a	 Nut, M6 - Serrated Flange                                                             117968	
38.	 Washer, Fender .250 x 1.500 dia.	 118029
39.	 Gasket, .360 LD2	 100038
40.	 Ashdoor w/Gasket, Top Load Stoves, MB	 157349
41.	 Ashdoor Handle Assembly, Top Load Stoves	 157350
42.	 Hinge Pin, Ash Door, Nickel Plated	 224268
43.	 Hairpin Cotter, 1/16 x 1 1/8” Stainless Steel	 118091
44.	 Gasket Retainer, Front Door	 224268
45.	 Glass Clip w/Gasket, Bottom, Steel Stoves	 157357
47.	 Retainer, Front Door Latch	 224159
48.	 Door, Front, w/Gasket, Cast Iron , MB	 157351
50.	 Latch Shim	 224734
51.	 Front Door Catch	 224733
52.	 Offset Latch, Front Door, Nickel Plated	 157459
53.	 Front Door Tool, Nickel Plate	 157262
53a.	 Receiver	 224359
53b.	 Wooden Handle	 128064
53c.	 M6 Rod	 126835
53d.	 Nut Housing	 224358

8.0   Jøtul 50 TL Rangeley Part List

 No.	 Description	 Part 	
58.	 Washer, Hinge M6 - 12mm OD x 6mm ID x 0.5mm Zinc	 117588
60.	 Gasket, LD 250 Fiberglass Rope	 200024
61.	 Glass, Ceramic, Door, 50 TL	 224158
62.	 Glass Clip w/Gasket, Top, Steel Stoves	 157352
63.	 Gasket, MD, .625 Ø Fiberglass Rope  	 223858
64.	 Exhaust Deflector	 224325
65.	 Screw, Shoulder, M6 Thd, 8mmØx6mm Shldr, Plain	 118244
66.	 Eyebrow, Cast Iron, MB	 157353
67.   	 Bolt, Hex Head Serr Flange M6x16 8.8 Blk	 99625
68.	 Grate Plate, Cast Iron - 50 TL	 104605
70.	 Brick, Refractory, 4.25” x 9” x 1.25”	 129082
71.	 Brick, Refractory, 5.5” x 3” x 1.25”	 224259
72.	 Brick, Refractory, 4” x 3” x 1.25”	 224175
73.	 Brick, Refractory, 8.5” x 3” x 1.25”	 221752
74.	 Brick, Refractory, 9” x 1.88” x 1.25”	 220390
75.	 Brick Retainer, Right	 224113
78.	 Brick Retainer, Left	 224112
79.	 Convection Panel, Right, Cast Iron, MB	 10461592
80.	 Gasket, MD, .625 Ø Fiberglass Rope	 223858
81.	 Bolt, Hex Head M8 x 12 Blk	 99115
82.	 Side Clip (aka Hang Tab)	 128401
83.	 Linkage Lever, TL Stoves	 225390
84.	 Dowel Pin, 3/8” x 2”	 224157
85.	 Nut, M8, Serrated Flange, DIN 6923 St8.8	 117881
86.	 SWasher, Fender 8mm Zinc	 117949
87.	 Set Screw, M8 x 40, Hex Socket, Steel, Black, DIN 916	 118245
88.	 Hinge Tab, Load Door, TL Stoves	 22417692
89.	 Screw, Button Head Socket, M8 X 8 Blk	 118241
90.	 Gasket, LD2, .375 Ø Fiberglass Rope, SS Jacket, SPL	 224276
91.	 Handle, Load Door, TL Stoves, Nickel Plated	 224729
92.	 Door, Top Load,  Cast Iron -50 TL	 157398
93.	 Gasket, Flue Collar	 224350
94.	 Nut, M6 Serrated Flange plain	 117968
95.	 Bolt, Hex Head, Serr Flange M6x20 Blk	 117117
96.	 Smoke outlet, MB	 10332692
97.	 Gasket, LD2, .500 Ø Fiberglass Rope, SS Jacket, SPL	 223828
98.	 Bolt, M8 x 25, Hex Serrated Flange Hd, SS	 118242
99.	 Top Plate, TL Stoves, MB	 157356
100.	 Baffle Plate, Right, 50 TL	 104607
101.	 Screw, Flat Head Phillips M6 X 10 M/S Blk	 117977
102.	 Tube Bushing, Machined	 157285
103.	 Replacement Air Tube Weldment	 157358
104.	 Steel Convection Panel, Left, 50 TL, MB	 22422192
105.	 Steel Convection Panel, Right, 50 TL, MB	 22422092
106.	 Load Door Tool, TL Stoves, MB	 22426592

54.	 Hinge pin, New Style, Nickel Plate	 125960
55.	 Slotted Spring Pin, 5mm Ø x 20mm, Plain Steel	 118240
57.	 Nut, Lock M6 DIN 980v Stover Zinc	 118016


